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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, WPT and
NFC

MODEL NUMBER: SCGO09, SC-51B

SERIAL NUMBER: R3CNAOASK5X, R3CNAOASKBD (CONDUCTED);

R3CNC0391GW, R3CNC038Z3E (RADIATED);

DATE TESTED: DEC 04, 2020 - FEB 03, 2021,

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
4
Junwhan Lee Hyunsik Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 DTS Meas Guidance v05r02.

KDB 662911 D01 Multiple Transmitter Output v02r01
. ANSI C63.10-2013.

aAwn e

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
[X] Chamber 1
XI Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. CALIBRATION AND UNCERTAINTY

4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST

5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, WPT and NFC.
This test report addresses the DTS (WLAN) operational mode.

This report covers the Samsung models SCG09 and SC-51B.
SCG09 and SC-51B have the same hardware. Supported band and protocol are different
depending on software settings.

WiFi operating mode

Frequency rage Mode ANT 1 ANT 2
802.11b SISO TX/RX TX/RX
2 4GHzZ 802.11g MIMO TX/RX
(2412 MHz ~ 2472 MHz) | 802.11n(HT20) MIMO TX/RX
802.11ax(HE20) MIMO TX/RX
Note.
imultan TX Condition
Simultaneous Tx Condition - RSDB
5GHz 2.4GHz
Mode # of TX WLAN WLAN (-:rzi
ANT1 ANT2 ANT1 ANT2
2.4GHz + 5GHz
RSDB MIMO 4 © o o o o
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802.11ax RU allocations
6 Edge oc 5 Edge
RU offset : [) 1 2 3 kg 5 6 7 8
RU offset : 37 38 39 40

53 54

RU offset :

RU offset : 61
HE20
Test RU offset for tones
Mode Tones number in RU RU offset
0
26T 4
8
37
HE20 52T 38
40
53
106T ”
242T | SU Notel 61/-

Note. Full RU(Resource Unit) 242T mode and SU(Single Unit) mode have no difference
in physical waveform. This report has been reported the SU mode with highest output power in

MIMO.
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5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode [dBm] [mW]
[MHZz] ANT1 ANT2 ANT1 ANT2

802.11b SISO 17.17 17.03 52.12 50.47

802.11g MIMO 18.71 74.30
el 802.11n(HT20) MIMO 18.68 73.79

802.11ax(HE20) MIMO 18.28 67.30

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with Antenna 1’s maximum gain of -6.83 dBi and
Antenna 2’s maximum gain of -6.86 dBi

“Sub3 st” and “Sub 5” as indicated in antenna specification are written as ANT1 and ANT2 in
this report.

5.4. TESTED CHANNELS LIST

ch Frequency 11b 11g 11n(HT20) 11ax(HE20)
: [MHz] [SISO] [MIMO] [MIMO] [MIMO]
1 2412 0] O o @)
6 2437 o o] 0]
10 2 457 (0] o o
11 2462 0] O @) @)
12 2 467 0] O o @)
13 2472 0] O o @)
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5.5. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/High
Channels.

Worst case condition

ANT1 ANT2 MIMO
AXxis Axis AXis
X Y Y

All axis were investigated to determine the worst case scenario and the table reflects the configurations
used for final testing.

Based on the baseline scan, the worst-case data rates were:
802.11b mode: 1 Mbps 1TX

802.11g mode: 6 Mbps 2TX

802.11n HT20 mode: MCSO0 2TX

802.11ax HE20 mode: MCSO0 2TX

802.11b mode: only supports SISO mode
802.11g & n HT20 & ax HE20 mode: only supports MIMO mode.

Worst-case selection criteria for 802.11ax test items :
For the 6dB Bandwidth, it was tested at the RU allocation with lowest tones number for each
bandwidth.

All radiated and power line conducted tests were performed attached with travel adapter for the
worst case condition mode.

Test case configuration for 802.11b n HT20. ax HE20(SUYmodes :

SISO Target[dBm] MIMO Target[dBm]

ch. | Freq. | 802.11b 802.11g 8&%&" :2;01(;?}) ch. | Freq. | 802.11g 8&%&” Sggbléix)
1 2412 17 1 2412 18 18 18
2 2417 2 2417

3 2422 3 2422

4 2427 4 2427

5 2432 5 2432

6 2437 6 2437 18 \ 18 | 18
7 2442 7 2442

8 2447 8 2447

9 2452 9 2452

10 2457 10 2457 18 18 18
11 2462 17 11 2462 16 16 16
12 2467 10 12 2467 13 13 13
13 2472 4 13 2472 7 7 7
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Test case configuration for 802.11ax HE20(RU) modes :

0 -
1 2412 4 @)
8 -

0 -

6 2437 26T 4 -
8 O

0 -

10 2457 4 @)
8 -

Note. In 802.11ax HE20(RU) mode, the test case according to RU offset was selected from the offset with worst
average power.

5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT
Charger SAMSUNG EP-TA800 N/A N/A
Data Cable SAMSUNG EP-DN980BBE N/A N/A
1O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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Adaptor

AC Main

K{ 3m SAC
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.2.3.

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band EMISSIONS (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN NON-RESTRICTED BANDS: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN RESTRICTED BANDS KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 08-19-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 08-13-22
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-13-22
Antenna, Horn, 18 GHz ETS 3115 00167211 07-27-22
Antenna, Horn, 18 GHz ETS 3115 00161451 08-15-22
Antenna, Horn, 18 GHz ETS 3117 00168724 07-27-22
Antenna, Horn, 18 GHz ETS 3117 00168717 08-15-22
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-04-22
Antenna, Horn, 40 GHz ETS 3116C 00168645 10-02-21
Preamplifier ETS 3116C-PA 00168841 08-06-21
Preamplifier, 1000 MHz Sonoma 310N 341282 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 351741 08-03-21
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-03-21
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-04-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-05-21
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 08-05-21
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-21
Average Power Sensor Agilent / HP U2000 MY54270007 08-05-21
Attenuator PASTERNACK PE7087-10 A001 08-03-21
Attenuator PASTERNACK PE7087-10 A008 08-03-21
Attenuator PASTERNACK PE7004-10 2 08-04-21
Attenuator PASTERNACK PE7087-10 A009 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100439 08-03-21
EMI Test Receive, 40 GHz R&S ESU40 100457 08-03-21
EMI Test Receive, 3 GHz R&S ESR3 101832 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-03-21
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-04-21
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-03-21
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-04-21
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-03-21
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-04-21
LISN R&S ENV-216 101837 08-06-21
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z22 100418 10-02-21
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. SUMMARY TABLE

Fec I_Dart Test Description Test Limit Test Condition | Test Result
Section
15.247
Occupied Band width (6dB) > 500kHz Pass
(@)(2)
2.1051, Band Edge / Conducted
15.247 (d) |Spurious Emission -30dBce Pass
Conducted
15.247 TX conducted output power <30dBm Pass
©)(3)

15.247 (e) |PSD <8dBm Pass
15.207 (a) AC.Pc_Jwer Line conducted Section 11 Power Line Pass
emissions conducted

15.205, . . . .
15.209 Radiated Spurious Emission < 54dBuV/m Radiated Pass
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9. ANTENNA PORT TEST RESULTS

9.1. ONTIME AND DUTY CYCLE
LIMITS

None; for reporting purposes only.

(_)n Period Duty Duty Duty Cy_cle _ :!/T

Mode Time [ms] Cycle X Cycle X Correction Minimum

[ms] [Linear] [%] Factor[dB] VBWI[kHz]
802.11b 8.605 8.703 0.989 98.87 - 0.12
802.11g MIMO 4.062 4.163 0.976 97.57 0.11 0.25
802.11n(HT20) MIMO 3.767 3.868 0.974 97.39 0.11 0.27
802.11ax(HE20) MIMO SU 4.267 4.369 0.977 97.67 0.10 0.23
802.11ax(HE20) MIMO 26T 5.222 5.324 0.981 98.08 - 0.19
802.11ax(HE20) MIMO 52T 5.102 5.205 0.980 98.02 - 0.20
802.11ax(HE20) MIMO 106T | 4.754 4.855 0.979 97.92 0.09 0.21

Note. According to ANSI C63.10 Section 11.6, do not apply the Duty Cycle Correction Factor judging that

a duty cycle of greater than or equal to 98% is continuous signal.
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802.11g

Keyeight Spectrum Anslyzss - Swept 4 oo Keysight Spectrum Analyzes - Sept SA oo
AL RE_ 500 DC | CORREC T seusent GNATO | 01:08:32 PMDac 04, 2020 AL R 00 oc T senseaw] GNATO | 01:10:37 PMDac 04, 2020
#Avg Type: RMS TRz 56 | #Avg Type: RMS 56
s Trig:RF Burst | Fast —»-  Trig: RFBurst VP
Atten: 40 dB. oerlP SsiniLow Atten: 40 dB. oeTlP
AMKr3 8.703 ms AMKr3 4.163 ms
19ge/dy__Ref 30.00 dBm 37dB 19ge/dy__Ref 30.00 dBm -0.04 dB
L g/ L
y {
_ @n _| et L
Center 2.437000000 GHz Span 0 Hz [§Center 2.437000000 GHz Span 0 Hz.
JRes BW 8 MHz #VBW 50 MHz Sweep 30.67 ms (20001 pts) [ Res BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts)
[ wood TRl scil [runcronworal___runcronwe 3
1 N t 8.700 ms 19.78 dBm N t 4163 ms 16.03 dBm
2 A1 t () 8.605ms (A -0.42d8 a1 t () 4.062ms (8] 1.64dB
o t () 8703 ms (A} 41.37d8 a1 t () 4163 ms (A -0.04 dB
5
6
7
8
9
10
1
hoco sTatus sTatus
=T T
SENSEUINT QL:11:18 PHDec 14, 2020
TRACH G

Keysight Spectrum Anshyzer - Swept SA
RL G s0e_oc

ALIGN ATO
#Avg Type: RMS

BNO: Fast —»-  Trig: RF Burst

IFGain:Low Atten: 40 dB

AN

kr3 3.868 ms

0.14 dB

-gsﬁme Ref 30.00 dBm
) o
| T
Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts)
0L s R
1 N t 3.867 ms 15.83dBm
2 A1 t A 3.767 ms (A) 0.48d8
" a1 t 3 3868 ms (A) 01448
5
6
T
8
9
10
"
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802.11ax HE20(MIMO 26T)

Keyeight Spectrum Anslyzss - Swept 4 oo Keysight Spectrum Analyzes - Sept SA oo
AL RE_ 500 DC | CORREC T seusent G 0| 06:50:21 PMDac 08, 2020 AL R 00 oc T senseaw] ATGN AUTO | 06:42:56 PMDac 08, 2020
#Avg Type: RMS |~u:|.‘ 56 | #Avg Type: RMS 56
PNO: Fast ~»~  11ig: RF Burst T * PND: Fast ~»- Trig: RF Burst TYPE[ N,
IFGain:Low Atten: 40 dB oerlP IFGainLaw Atten: 40 dB. oerlP
AMKr3 5.324 ms|
19ge/dy__Ref 30.00 dBm 19ge/dy__Ref 30.00 dBm -0.47 dB
(ol P =y ' @
| 1 ' v
Span 0 Hz [§Center 2.437000000 GHz Span 0 Hz.
Res BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts)

Center 2.437000000 GHz

#VBW 50 MHz

Sweep 16.00 ms (20001 pts)

5324ms
5222 ms (A)

12.12 dBm
0.71d8

JRes BW 8 MHz

4369 ms
4267 ms (A)
4369 ms (4)

10.99 dBm
0.63d8
0.23d8

5324 ms (4)

047 dB

5
6
7
8
9
10
"
uss sTatus sTatus
Xerught Spectrum Anslyze - Swept S [E=mEn~= Kersght Spectrum Anslyze - Swept 54 [E=mEn~=
AL RE 502 DC | CORREC [ SENSE:INT] ALTGN AUTO | 06:42:04 PMDec 08, 2020 AL RE 500 DC | CORREC T sensean] ATGN AUTO__ | 06:48:41 PMDec 08, 2020
#Avg Type: RMS |~u:|.‘ 56 #Avg Type: RMS < 3
PNO: Fast ~»~  11ig: RF Burst T * PND: Fast ~»- Trig: RF Burst TYPE[ N,
IFGain:Low Atten: 40 dB oerlP IFGainLaw Atten: 40 dB. oerlP
AMKr3 5.205 ms| AMKr3 4
19ge/dy__Ref 30.00 dBm -0.27 dB 19ge/dy__Ref 30.00 dBm
o it i [ ;
. 0 9 i &
Center 2.437000000 GHz Span 0 Hz [§Center 2.437000000 GHz Span 0 Hz.
JRes BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts) [ Res BW 8 MHz #VBW 50 MHz Sweep 16.00 ms (20001 pts)
Parfwcodimclsal _x ] 3 3
1 N t 6.147 ms 11.86 dBm
2 A1 t () 5102ms (8] 1.81dB
o t () 5205ms (A} 027d8
5
6
7
8
9
10
1"
hoco sTatus e sTatus
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LIMITS

9.2. 6dB BANDWIDTH

FCC §15.247 (a) (2)

The minimum 6 dB bandwidth shall be at least 500 kHz.

IEST PROCEDURE

Reference to KDB 558074 D01 15.247 Meas Guidance: The transmitter output is connected to
a spectrum analyzer with the RBW set to100 kHz, the VBW >= 3 x RBW, peak detector and
max hold.

RESULTS

- Please

refer to the next page

9.2.1. 802.11b SISO MODE IN THE 2.4 GHz BAND

Frequency 6 dB Bandwidth [MHZ] Minimum Limit
Channel
[MFiz] ANT 1 ANT 2 [MFiz]

1 2412 7.553 7.560

6 2437 7.483 7.548

11 2462 7.523 7.531

12 2 467 7.544 7.562 0.5

13 2472 7.502 7.050

Worst 7.483 7.050

9.2.2. 802.11g MIMO MODE IN THE 2.4 GHz BAND

Frequency 6 dB Bandwidth [MHZ] Minimum Limit
Channel
[MHZ] ANT 1 ANT 2 [MHZ]

1 2412 16.320 16.390

6 2437 16.410 16.310

10 2 457 16.310 16.340

11 2 462 16.400 16.350

12 2 467 16.350 16.350 0.5

13 2472 16.340 16.330

Worst 16.310 16.310
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9.2.3. 802.11n HT20 MIMO MODE IN THE 2.4 GHz BAND

Frequency 6 dB Bandwidth [MHZ] Minimum Limit
Channel
[MHZ] ANT 1 ANT 2 [MHz]

1 2412 17.610 17.590

6 2437 17.200 17.570

10 2 457 17.190 17.600

11 2 462 17.320 17.680

12 2 467 17.750 17.590 0.5

13 2472 17.580 17.590

Worst 17.190 17.570

9.2.4. 802.11ax HE20 MIMO MODE IN THE 2.4 GHz BAND

Channel Frequency Tones RU offset el ol L BT LS
[MHZ] ANT 1 ANT 2 [MHZ]
2412 2.002 2.034
2437 1.998 1.963
10 2 457 2.025 2.009
11 2 462 26T 0 1.998 2.074 0.5
12 2 467 2.045 2.051
13 2472 1.983 1.990
Worst 1.983 1.963

Note. 11ax mode was tested at the RU allocation with lowest tones(lowest bandwidth) number
for each bandwidth.
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FCC ID: ABLSMG991JPN
9.2.5. 6 dB BANDWIDTH TEST PLOTS

DTS 2.4 GHz IEEE 802.11b mode

ANT 2
1 Channel

| Center Freq: 2.412000000 GHz
~»-  Trig: FreeRun AvglHold: 1001100
sAten: 30 dB

ANT 1
1 Channel

| Center Freq: 2.412000000 GHz
~»-  Trig: FreeRun AvglHold: 1001100
sAten: 30 dB

Weysmght Specirum Anslyzes - Occupied BW
Rt

Radio Std: None

Weysmght Specirum Anslyzes - Occupied BW
Rt o
Radio St

Radio Device: BTS.

Radio Device: BTS. #FGainLow

#FGainLow

Ref 30.00 dBm

Ref 30.00 dBm

ATUS

Center 2412 GHz Span 30 MHz. Center 2412 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms| #Res BW 100 kHz #VBW 300 kHz Sweep 4ms|
Occupied Bandwidth Total Power 23.4 dBm Occupied Bandwidth Total Power 23.3dBm
11.469 MHz 11.849 MHz
Transmit Freq Error -309.33 kHz OBW Power 99.00 % Transmit Freq Error -1.857 kHz OBW Power 99.00 %
x dB Bandwidth 7.553 MHz x dB -6.00 dB x dB Bandwidth 7.560 MHz x dB -6.00 dB

ATUS

6 Channel

6 Channel

Vorsght Speciram Aralyzes - Occupied BW

Center Fraq: 2.437000000 GH

8:40:01 A1
Radio Std: None

Vorsght Speciram Aralyzes - Occupied BW

|

Center Freq: 2.437000000 GHz
‘AvglHold: 1001100

08:53:57 A Jan
Radio Std: None

sTaTUS

] s Trig: FreeRun ‘AvalHold: 1001100 s Trig: FreeRun
#FGain.ow #atten: 30 dB Radio Device: BTS #FGain.ow atten: 30 dB Radio Device: BTS
0 dBJdi Ref 30.00 dBm 10 d Ref 30.00 dBm
Center 2,437 GHz Span 30 MHz Center 2,437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 23.7 dBm Occupied Bandwidth Total Power 22.7 dBm
11.851 MHz 11.282 MHz
Transmit Freq Error 123.38 kHz OBW Power 99.00 % Transmit Freq Error -158.59 kHz OBW Power 99.00 %
x dB Bandwidth 7.483 MHz xdB -6.00 dB x dB Bandwidth 7.548 MHz xdB -6.00 dB

TATUS

11 Channel

Veygh Specinam Ansiyze - Occomed B
At

11 Channel

Center Fraq: 2.462000000 GH

Radio Std: None

Veygh Specinam Ansiyze - Occomed B
At

|

Center Fraq: 2462000000 GHz

08:54:17 A
Radio Std: None

] ws. Trig: FreeRun AvgiHold: 1001100 ws. Trig: FreeRun AvgiHold: 1001100
#FGain.ow #Atten: 30 4B Radio Device: BTS #IFGain:ow #Aten: 30dB Radio Device: BTS
0 dB/di Ref 30.00 dBm 0 dB/d Ref 30.00 dBm
Center 2.462 GHz Span 30 MHz. Center 2.462 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 22.9 dBm Occupied Bandwidth Total Power 23.3 dBm
11.551 MHz 11.935 MHz
Transmit Freq Error -350.90 kHz OBW Power 99.00 % Transmit Freq Error -54.235 kHz OBW Power 99.00 %
x dB Bandwidth 7.523 MHz x dB -6.00 dB x dB Bandwidth 7.531 MHz x dB -6.00 dB

Page 22 of 135

FORM ID: FCC_15C(04)

UL Korea, Ltd. Suwon Laboratory
FAX: (031) 213-5433

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789754174-E3V2 DATE: FEB 17, 2021

FCC ID: ABLSMG991JPN

12 Channel

12 Channel

i S Teoo—oc | cow

o Trig: FreeRun

SENSE INT) [ LGN AUTO
Center Freq: 2.472000000 GHz
AvglHold: 1001100

0814854 400 3an 21, 2021
Radio Std: None

i S Teoo—oc | cow

SENSE INT| | ALIGN AUTO
Center Freq: 2.472000000 GHz
o Trig: FreeRun

AvglHold: 1001100

Ve S A Geeomea » | Versa Sy A Oecamed . |
R #1500 0C | CORREC SENSE INT ALIGN AUTO 08:49:41 A 3an 21, 2020 R #1500 0C | CORREC SENSE INT 16% AUTO 08:54:31 404 3an 21, 2021
| Center Freq: 2.467000000 GHz Radio Std: None | Center Freq: 2.467000000 GHz Radio Std: None
Trig: Free Run ‘AvglHold: 1001100 Trig: Free Run ‘AvglHold: 1001100
HHFGainiow #Aten: 30dB Radio Device: BTS HHFGainiow #Aten: 30dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log T T Log T T
A
. v -

s o TN R i g oS v
ICenter 2467 GHz Span 30 MHz. ICenter 2467 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.

Occupied Bandwidth Total Power 16.2dBm Occupied Bandwidth Total Power 16.7 dBm
11.062 MHz 10.747 MHz
Transmit Freq Error -307.32 kHz OBW Power 99.00 % Transmit Freq Error 103.71 kHz OBW Power 99.00 %
x dB Bandwidth 7.544 MHz x dB -6.00 dB x dB Bandwidth 7.562 MHz x dB -6.00 dB
sc swanus sc swanus
Tole T=le

08:54:44 400 3an 21, 2021
Radio Std: None

STATUS

#FGain.ow #atten: 30 dB Radio Device: BTS #FGain:.ow #atten: 30 dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log T T Log T T
i pvwr e ——y R T TR T s

Center 2472 éHl Span 30 MHz. Center 2472 éHl Span 30 MHz.
i#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. i#Res BW 100 kHz #VBW 300 kHz Sweep 4ms.

Occupied Bandwidth Total Power 10.6 dBm Occupied Bandwidth Total Power 10.2 dBm

10.833 MHz 10.387 MHz
Transmit Freq Error 53.164 kHz OBW Power 99.00 % Transmit Freq Error -34.603 kHz OBW Power 99.00 %
x dB Bandwidth 7.502 MHz xdB -6.00 dB x dB Bandwidth 7.050 MHz xdB -6.00 dB

STATUS

Page 23 of 135

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789754174-E3V2
FCC ID: ABLSMG991JPN

DATE: FEB 17, 2021

DTS 2.4 GHz IEEE 802.110d mode

ANT 1

ANT 2

1 Channel

1 Channel

Vermght Specinam Ayt - Occupied B0
[

| " Center Freq: 2.412000000 GHz
n

08:49:25
Radio Std: None.

Veygh Specinam Anshyze - Occomed B
Rt

 Canter Freq: 2.412000000 GHz

08:55:08 4K
Radio Std: None.

wsc: sTATUS

sTATUS

wo- Trig: Free Rur AvglHold: 1001100 ~»- Trig: FreeRun AvglHold: 1001100
#1FGain:.ow #aten: 30 4B Radio Device: BTS #1FGain:.ow #Atien: 30 4B Radio Device: BTS
idiv Ref 30.00 dBm Ref 30.00 dBm

Center 2412 GHz Span 30 MHz Center 2412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 20.9 dBm Occupied Bandwidth Total Power 21.6 dBm

16.487 MHz 16.506 MHz
Transmit Freq Error -75.638 kHz OBW Power 99.00 % Transmit Freq Error -10.290 kHz OBW Power 99.00 %
x dB Bandwidth 16.32 MHz xdB -6.00 dB x dB Bandwidth 16.39 MHz xdB -6.00 dB

6 Channel

6 Channel

|  Center Freq: 2.437000000 GHz

m—
08:49:38 44 Jan 21, 2021
Radio Std: None

|

 Center Freq: 2.437000000 GHz

wsc: sTATUS

sTATUS

s~ Trig: FreeRun AvglHold: 1001100 s~ Trig: FreeRun AvglHold: 1001100
#FGain.ow #Atten: 30 4B Radio Device: BTS #IFGain:.ow #aten: 30dB Radio Device: BTS

10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
Center 2.437 GHz Span 30 MHz. Center 2.437 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms

Occupied Bandwidth Total Power 21.7 dBm Occupied Bandwidth Total Power 21.6 dBm

16.515 MHz 16.453 MHz
Transmit Freq Error 31.396 kHz OBW Power 99.00 % Transmit Freq Error -33.204 kHz OBW Power 99.00 %
x dB Bandwidth 16.41 MHz xdB -6.00 dB x dB Bandwidth 16.31 MHz x dB -6.00 dB

10 Channel

| Center Freq: 2.457000000 GHz
. Trig: FreeRun ‘AvglHold: 1001100
SAtten: 30 dB

#FGainLow

08:49:51 AN )
Radio Std: None

Radio Device: BTS

Veysmght Specirum Anslyzes - Occupied BW
Rt

#FGainLow

10 Channel

Center Freq: 2.457000000 GHz
. Trig: FreeRun ‘AvglHold: 1001100
SAtten: 30 dB

=
08:55:36 44 Jan
Radio Std: None

Radio Device: BTS

div Ref 30.00 dBm

vsc sTATUS

sTATUS

Center 2457 GHz Span 30 MHz Center 2457 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 21.4 dBm Occupied Bandwidth Total Power 20.9 dBm
16.473 MHz 16.503 MHz
Transmit Freq Error -81.916 kHz OBW Power 99.00 % Transmit Freq Error -52.731 kHz OBW Power 99.00 %
x dB Bandwidth 16.31 MHz x dB -6.00 dB x dB Bandwidth 16.34 MHz x dB -6.00 dB
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11 Channel

11 Channel

s~ Trig: FreeRun

AvglHold: 1001100

s~ Trig: FreeRun

AvglHold: 1001100

Voo Specrm Ao DT BN = | Torsg Specnam A - Dot O = |
AL #1500 0C | CORREC SENSE INT ALIGN AUTO 08:50:06 4 3an 21, 2020 AL #1500 0C | CORREC SENSE INT LIGN AUTO 08:56:07 A 2an 21, 2020
| Center Freq: 2.462000000 GHz Radio $td: None | Center Freq: 2.462000000 GHz Radio Std: None
ws- Trig: FreeRun ‘AvglHold: 1001100 ws- Trig: FreeRun ‘AvglHold: 1001100
HHFGainiow #Aten: 30dB Radio Device: BTS HHFGainiow #Aten: 30dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
_' y e s i
ey { v Y
ICenter 2.462 GHz Span 30 MHz. ICenter 2.462 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 19.0 dBm Occupied Bandwidth Total Power 19.3 dBm
16.534 MHz 16.505 MHz
Transmit Freq Error -99.422 kHz OBW Power 99.00 % Transmit Freq Error -35.092 kHz OBW Power 99.00 %
x dB Bandwidth 16.40 MHz x dB -6.00 dB x dB Bandwidth 16.35 MHz x dB -6.00 dB
sc sanus sc sanus
o e e - Oecamed 0 e | o e e - Oecamed 0 |
kL w1000 e SEncE INT ALIGN AUTO 08/50:20 4 3an 21,2021 AL w1000 e SENSE INT ALIGN AUTO 08156:21 A Jan 21, 2021
| Center Freq: 2.467000000 GHz Radio Std: None | Center Freq: 2.467000000 GHz Radio Std: None

#FGain.ow #Atien: 30 4B Radio Device: BTS #FGain:.ow #atten: 30 dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
og T Log T

ICenter 2467 GHz Span 30 MHz. ICenter 2467 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.

Occupied Bandwidth Total Power 14.9 dBm Occupied Bandwidth Total Power 15.7 dBm

16.530 MHz 16.473 MHz

Transmit Freq Error -56.553 kHz OBW Power 99.00 % Transmit Freq Error -26.489 kHz OBW Power 99.00 %

x dB Bandwidth 16.35 MHz xdB -6.00 dB x dB Bandwidth 16.35 MHz xdB -6.00 dB
sc swaus sc swaus

Voo Specm A -G T " " R | Veroaht Specam A - Cecuped T ] ] R |

AL 5 30 | _coRmec SENSE INT ALIGN AUTO 0815035 A4 3an 21,2021 AL 5 30 | _coRmec SENSE INT ALIGN AUTO 08:56:37 4 Jan 21, 2021

| Center Freq: 2.472000000 GHz Radio Std: None | Center Freq: 2.472000000 GHz Radio Std: None

sTATUS

Trig: Free Run AvglHold: 1001100 Trig: Free Run AvglHold: 1001100
HFGainLow #Aten: 30 dB Radio Device: BTS HFGainLow #Atien: 30 4B Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log T Log T
N

ICenter 2,472 GHz Span 30 MHz ICenter 2,472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms.

Occupied Bandwidth Total Power 8.82.dBm Occupied Bandwidth Total Power 9.48 dBm

16.504 MHz 16.415 MHz
Transmit Freq Error -41.250 kHz OBW Power 99.00 % Transmit Freq Error -40.360 kHz OBW Power 99.00 %
x dB Bandwidth 16.34 MHz xdB -6.00 dB x dB Bandwidth 16.33 MHz xdB -6.00 dB

sTATUS
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DTS 2.4 GHz IEEE 802.11n HT20 mode

ANT 1

ANT 2

1 Channel

Vermght Specinam Ayt - Occupied B0
[

08:50:59
Radio Std: None.

1 Channel

Veygh Specinam Anshyze - Occomed B
Rt

|  Canter Freq: 2.412000000 GHz

08:56:55
Radio Std: None.

| * Cemter Freq: 2412000000 Gz
~»- Trig: FreeRun AvglHold: 1001100 ~»- Trig: FreeRun AvglHold: 1001100
#1FGain:.ow #aten: 30 4B Radio Device: BTS #1FGain:.ow #Atien: 30 4B Radio Device: BTS
0 dB/d Ref 30.00 dBm 0 dB/dj Ref 30.00 dBm
og T g
; |
{ it
|
|
|
|
Center 2412 GHz Span 30 MHz Center 2412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 21.0 dBm Occupied Bandwidth Total Power 21.7 dBm
17.688 MHz 17.702 MHz
Transmit Freq Error -65.729 kHz OBW Power 99.00 % Transmit Freq Error -4.536 kHz OBW Power 99.00 %
x dB Bandwidth 17.61 MHz xdB -6.00 dB x dB Bandwidth 17.59 MHz xdB -6.00 dB
s status usc status
oy Vermght Spectram Ayt - Occupied BW oy
KL

|  Center Freq: 2.437000000 GHz

51:15 4K Jan 21,2021

o6
Radio Std: None

|  Center Freq: 2.437000000 GHz

57:10 44 Jan 21, 2021

08:s
Radio Std: None

sTATUS

s~ Trig: FreeRun AvglHold: 1001100 s~ Trig: FreeRun AvglHold: 1001100
#FGain.ow #Atten: 30 4B Radio Device: BTS #IFGain:.ow #aten: 30dB Radio Device: BTS
0 dB/di Ref 30.00 dBm 0 dB/di Ref 30.00 dBm
og og T
a a I
|
|
1 I
|
+ .
|
|
|
I
Center 2.437 GHz Span 30 MHz. Center 2.437 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 22.0 dBm Occupied Bandwidth Total Power 21.7 dBm
17.695 MHz 17.627 MHz
Transmit Freq Error 34.159 kHz OBW Power 99.00 % Transmit Freq Error -27.633 kHz OBW Power 99.00 %
x dB Bandwidth 17.20 MHz x dB -6.00 dB x dB Bandwidth 17.57 MHz xdB -6.00 dB

sTATUS

10 Channel

Veysmght Specirum Anslyzes - Occupied BW
Rt

| Center Freq: 2.457000000 GH:

z
‘AvglHold: 1001100

08:51:34 AN )
Radio Std: None

10 Channel

Veysmght Specirum Anslyzes - Occupied BW
Rt

| Center Freq: 2.457000000 GHz
. Trig: FreeRun ‘AvglHold: 1001100

08:57:21 AN )
Radio Std: None

sTATUS

. Trig: FreeRun
#FGainow #Atten: 30 dB Radio Device: BTS #HFGain:.ow #Atten: 30 dB Radio Device: BTS
Ref 30.00 dBm Ref 30.00 dBm
Center 2457 GHz Span 30 MHz Center 2457 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 21.4 dBm Occupied Bandwidth Total Power 21.2dBm
17.662 MHz 17.706 MHz
Transmit Freq Error -74.506 kHz OBW Power 99.00 % Transmit Freq Error -53.906 kHz OBW Power 99.00 %
x dB Bandwidth 17.19 MHz x dB -6.00 dB x dB Bandwidth 17.60 MHz x dB -6.00 dB

sTATUS
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11 Channel

#FGainLow

Trig: Free Run ‘AvglHold: 1001100
SAtten: 30 dB

—_—

Feysaght Spectrum Anslyzes - Occupied BW. To o

RL 5 1500 0C | CORREC SENSE INT, ALTGN AL 08:51:50 AM Jan 21, 2021
Center Freq: 2.462000000 GHz Radio Std: None

Radio Device: BTS.

11 Channel

—_—

Feysaght Spectrum Anslyzes - Occupied BW. T o

RL 5 1500 0C | CORREC SENSE INT, 08:57:36 AM Jan 21, 2021
Center Freq: 2.462000000 GHz Radio Std: None

#FGainLow

LIGN AUTO
Trig: Free Run AvglHold: 1001100

sAtten: 30 dB

Radio Device: BTS.

10 dB/div Ref 30.00 dBm

10 dB/div Ref 30.00 dBm

Log

Log

s~ Trig: FreeRun

AvglHold: 1001100

s~ Trig: FreeRun

ICenter 2.462 GHz Span 30 MHz. ICenter 2.462 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 19.0 dBm Occupied Bandwidth Total Power 19.6 dBm
17.709 MHz 17.686 MHz
Transmit Freq Error -79.584 kHz OBW Power 99.00 % Transmit Freq Error -31.270 kHz OBW Power 99.00 %
x dB Bandwidth 17.32 MHz x dB -6.00 dB x dB Bandwidth 17.68 MHz x dB -6.00 dB
sc sanus sc sanus
o e e - Oecamed 0 = | o e e - Oecamed 0 T o T
kL w1000 I SEncE INT ALIGN AUTO 08152:04 A Jan 21,2021 AL #1500 e SENSE INT ALIGN AUTO 08158:04 A 3an 21, 2021
Center Freq: 2.467000000 GHz Radio $td: None Center Freq: 2.467000000 GHz Radio Std: None

AvglHold: 1001100

FGaindow #Atien: 30 4B Radio Device: BTS SHFGain:Low #Atien: 30 4B Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log 1
o ¥ Ao
ICenter 2467 GHz Span 30 MHz. ICenter 2467 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 15.1 dBm Occupied Bandwidth Total Power 15.4 dBm
17.744 MHz 17.665 MHz
Transmit Freq Error -53.961 kHz OBW Power 99.00 % Transmit Freq Error -21.374 kHz OBW Power 99.00 %
x dB Bandwidth 17.75 MHz xdB -6.00 dB x dB Bandwidth 17.59 MHz xdB -6.00 dB
sc swaus sc swaus
Voo Specm A -G T " " R | Veroaht Specam A - Cecuped T ] ] R |
AL 5 30 | _coRmec SENSE INT ALIGN AUT 08:52:1 A4 3an 21,2021 AL 5 30 | _coRmec SENSE INT ALIGN AUT 08:58:22 A4 3an 21,2021
Center Freq: 2.472000000 GHz Radio Std: None | Center Freq: 2.472000000 GHz Radio Std: None

sTATUS

Trig: Free Run AvglHold: 1001100 Trig: Free Run AvglHold: 1001100
HFGainLow #Aten: 30 dB Radio Device: BTS HFGainLow #Atien: 30 4B Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
T - " )
- T T =

ICenter 2,472 GHz Span 30 MHz ICenter 2,472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms.

Occupied Bandwidth Total Power 8.96 dBm Occupied Bandwidth Total Power 9.48 dBm

17.701 MHz 17.609 MHz
Transmit Freq Error -45.643 kHz OBW Power 99.00 % Transmit Freq Error -47.495 kHz OBW Power 99.00 %
x dB Bandwidth 17.58 MHz xdB -6.00 dB x dB Bandwidth 17.59 MHz xdB -6.00 dB

sTATUS
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DTS 2.4 GHz IEEE 802.11ax HE20(26T) mode

Veyght Spectrum Analyzer - Occupied BW e Vet Speciram Anshyee - Occupied W
R VS g 08150:46 A an 27,202 kL eI g 08153:23 4 3an 27, 2
| Center Freq: 2.412000000 GHz Radio Std: None : | Center Freq: 2.412000000 GHz Radio Std: None
s Trig: FreeRun AvglHold: 1001100 s Trig: FreeRun AvglHold: 1001100
#IFGain.ow #Atten: 30 dB Radio Device: BTS #HFGainLow #Atten: 30 dB Radio Device: BTS
Ref 30.00 dBm Ref 30.00 dBm
| !
{ !
Center 2412 GHz Span 30 MHz. Center 2412 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 16.6 dBm Occupied Bandwidth Total Power 16.3 dBm
17.075 MHz 17.594 MHz
Transmit Freq Error -1.1945 MHz OBW Power 99.00 % Transmit Freq Error -947.20 kHz OBW Power 99.00 %
x dB Bandwidth 2.002 MHz xdB -6.00 dB x dB Bandwidth 2.034 MHz xdB -6.00 dB
sc staus sc ——
Veymght Spectram Ay - Occupied BW P Veymght Spectram Ay - Occupied BW P
L v J . 51:09 L v 3 i 53:39 A
: 1 Center Freq: 2.437000000 GHz Radio $id None : 1 Center Freq: 2.437000000 GHz Radio $id: None
ws- Trig: Free Run AvglHold: 1001100 ws- Trig: Free Run AvglHold: 1001100
#HFGainiow #atten: 30 4B Radio Device: BTS #HFGainiow #atten: 30 4B Radio Device: BTS
0 dBJdi Ref 30.00 dBm 0 dBJdi Ref 30.00 dBm
|
Center 2,437 GHz Span 30 MHz Center 2,437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 16.2 dBm Occupied Bandwidth Total Power 16.0 dBm
18.158 MHz 17.079 MHz
Transmit Freq Error -620.93 kHz OBW Power 99.00 % Transmit Freq Error -1.1912 MHz OBW Power 99.00 %
x dB Bandwidth 1.998 MHz x dB -6.00 dB x dB Bandwidth 1.963 MHz x dB -6.00 dB
s sTatus s sTatus
Vermght Speciram Ayt - Occapied BW Vermght Speciram Ayt - Occapied BW
KL o N AT 8514 AL o N AT 085357
1 Center Freq: 2.457000000 GHz Radio Std: N 1 Center Freq: 2.457000000 GHz Radio Std: N
~»- Trig: Free Run AvglHold: 1001100 ~»- Trig: Free Run AvglHold: 1001100
#HFGainow #Atten: 30 4B Radio Device: BTS #IFGain:.ow #Aten: 30dB Radio Device: BTS
Ref 30.00 dBm Ref 30.00 dBm
ll
Center 2457 GHz Span 30 MHz Center 2457 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms #Res BW 100 kHz #VBW 300 kHz Sweep 4ms
Occupied Bandwidth Total Power 16.3 dBm Occupied Bandwidth Total Power 16.1 dBm
17.306 MHz 16.828 MHz
Transmit Freq Error -1.0738 MHz OBW Power 99.00 % Transmit Freq Error -1.3099 MHz OBW Power 99.00 %
x dB Bandwidth 2.025 MHz x dB -6.00 dB x dB Bandwidth 2.009 MHz x dB -6.00 dB
s status s status
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11 Channel

11 Channel

s~ Trig: FreeRun

AvglHold: 1001100

[y e = | Veroaht Specm A - Gecuped T . = |
AL T SENSE INT 16% AUTO 08:51:54 4 2an 27,2020 AL #1500 0C | CORREC SENSE INT G AUTO 08154:15 4 3an 27, 2020
| Center Freq: 2.462000000 GHz Radio Std: None | Center Freq: 2.462000000 GHz Radio $td: None
ws- Trig: FreeRun ‘AvglHold: 1001100 ws- Trig: FreeRun ‘AvglHold: 1001100
HHFGainiow #Aten: 30dB Radio Device: BTS HHFGainiow #Aten: 30dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
"
[
Vi I AW M 1 LN )
J\ } il i il I f
T e ! - " i -t
| W LA AT " A |
pRus Vo cpion
ICenter 2.462 GHz Span 30 MHz. ICenter 2.462 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 16.7 dBm Occupied Bandwidth Total Power 15.7 dBm
16.823 MHz 17.649 MHz
Transmit Freq Error -1.3128 MHz OBW Power 99.00 % Transmit Freq Error -914.97 kHz OBW Power 99.00 %
x dB Bandwidth 1.998 MHz x dB -6.00 dB x dB Bandwidth 2.074 MHz x dB -6.00 dB
sc swanus sc swanus
Ve Specnam Ay - Dot = | Ve Specnam Ay - Dot = |
AL w1500 0 e SENSE INT ALIGN AUTO 08i52:13 A 3an 27,2021 kL w1000 e SEvse INT ALIGN AUTO 08154:39 A 3an 27,2021
| Center Freq: 2.467000000 GHz Radio Std: None | Center Freq: 2.467000000 GHz Radio Std: None

s Trig: FreeRun AvglHold: 1001100

FGaindow #Atien: 30 4B Radio Device: BTS SHFGain:Low #atten: 30 dB Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log T T Log T T
Aty PRREOVE |
| o L . | —t - < L |
_ M R LR ; Wil ud | ‘1; ! k‘
A 4 o ot 3 - i 4 LY 1
§ IR i | W S } i 7 o
Al A b Shes . L I P
ICenter 2467 éHl Span 30 MHz. ICenter 2467 éHl Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4ms. #Res BW 100 kHz #VBW 300 kHz Sweep 4ms.
Occupied Bandwidth Total Power 16.3 dBm Occupied Bandwidth Total Power 14.9 dBm
16.234 MHz 17.303 MHz
Transmit Freq Error -1.6514 MHz OBW Power 99.00 % Transmit Freq Error -1.1021 MHz OBW Power 99.00 %
x dB Bandwidth 2.045 MHz xdB -6.00 dB x dB Bandwidth 2.051 MHz xdB -6.00 dB
sc status sc status
Voo Specm A -G T " " R | Veroaht Specam A - Cecuped T ] ] R |
AL 5 0 oc | comeeC SENSE INT ALIGN AUTO 0815230 A4 3an 27,2021 AL 5 0 oc | comeeC SENSE INT ALIGN AUTO 08:54:59 4 3an 27,2021
| Center Freq: 2.472000000 GHz Radio Std: None | Center Freq: 2.472000000 GHz Radio Std: None

sTATUS

Trig: Free Run AvglHold: 1001100 Trig: Free Run AvglHold: 1001100
HFGainLow #Aten: 30 dB Radio Device: BTS HFGainLow #Atien: 30 4B Radio Device: BTS
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
i 3
# Vi At ¥ t Y My ¥ r‘( 1 t
s iy A il i WA | | il
4 i W i 1 f 2 i o | i |
: S Wkkidy " - W A !
T . o il T Satere Sros
ICenter 2,472 GHz Span 30 MHz ICenter 2,472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 10.8 dBm Occupied Bandwidth Total Power 10.1 dBm
17.600 MHz 17.050 MHz
Transmit Freq Error -952.71 kHz OBW Power 99.00 % Transmit Freq Error -1.2370 MHz OBW Power 99.00 %
x dB Bandwidth 1.983 MHz xdB -6.00 dB x dB Bandwidth 1.990 MHz xdB -6.00 dB

sTATUS
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REPORT NO: 4789754174-E3V2 DATE: FEB 17, 2021
FCC ID: ABLSMG991JPN

9.3. OUTPUT POWER

LIMITS
FCC §15.247 (b) (3)

For systems using digital modulation in the 902—-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

IEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.

The cable assembly insertion loss and duty cycle correction factor was entered as an offset in
the power sensor to allow for direct reading of power.

Output power measurement was performed utilizing the 8.3.2.3 under KDB558074 D01 15.247
Meas Guidance — method AVGPM.

DIRECTIONAI ANTENNA GAIN

The TX chains are correlated and the antenna gain is unequal among the chains.
The directional gain is:

Bands Correlated
ANT 1 [dBi] ANT 2 [dBi] Directional Gain
2412 -2472 -6.83 -6.86 -3.83
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9.3.1. TEST RESULTS

Included in Calculations of Corr’d Power

Duty Cycle CF

802.11b SISO -| dB
802.11g MIMO 0.11 | dB
802.11n HT20 MIMO 0.11 | dB
802.11ax HE20(SU) MIMO 0.10 | dB

Calculation of Output Power result
— Average Power = Meas. Power + Duty Cycle CF / — Total Corr'd Power = ANT1’s Avearage Power + ANT2’s Average Power

- SISO Mode
Average Power Power
Mode Channel | Freguency [dBm] Limit
[MHZz]
ANT1 ANT2 [dBm]
1 2 412 17.17 17.01
6 2437 16.94 16.93
802.11b 11 2 462 16.82 17.03
12 2467 9.86 10.35 30.00
13 2472 4.32 4.26
Worst Case 17.17 17.03
- MIMO Mode
Mode Channel Frequency Averﬁjgéarzower Total Corr'd Power 'T_?:nvﬁr
[MHZz] [dBm]
ANT1 ANT2 [dBm]
1 2412 15.25 15.91 18.60
6 2 437 15.56 15.84 18.71
10 2 457 15.75 15.46 18.62
eltz g 11 2462 13.54 1352 16.54 30.00
12 2 467 9.80 10.31 13.07
13 2472 3.49 3.94 6.73
Worst Case 18.71
1 2412 15.15 15.81 18.50
6 2 437 15.33 15.80 18.58
802.11n 10 2 457 15.87 15.46 18.68
HT20 11 2 462 13.52 13.51 16.53 30.00
12 2 467 9.13 9.51 12.33
13 2 472 3.45 4.11 6.80
Worst Case 18.68
1 2412 14.70 15.21 17.97
6 2 437 15.44 15.09 18.28
802.11ax 10 2 457 14.88 14.86 17.88
HE20(SU) 11 2 462 12.84 12.90 15.88 30.00
12 2 467 9.45 9.63 12.55
13 2472 3.56 4.10 6.85
Worst Case 18.28
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9.3.2. RUmode TEST RESULTS

Included in Calculations of Corr'd Power
802.11ax HE20 26T MIMO -| dB
Duty Cycle CF 802.11ax HE20 52T MIMO - | dB
802.11ax HE20 106T MIMO 0.09 | dB

Calculation of Output Power result
— Average Power = Meas. Power + Duty Cycle CF / — Total Corr'd Power = ANT1’s Avearage Power + ANT2’s Average Power

- MIMO Mode
Frequency RU Average Power Total Corr'd qugr
Channel Tones [dBm] Power Limit
[MHZz] Offset
ANTL ANT2 [dBm] [dBm]
0 10.44 10.03 13.25
26T 4 10.43 10.69 13.57
8 8.60 10.08 12.41
37 10.88 9.84 13.40
1 2412 52T 38 11.17 11.61 14.41 30.00
40 10.04 11.52 13.85
53 11.86 11.22 14.56
106T 54 10.54 1175 1420
0 9.87 9.99 12.94
26T 4 10.05 10.32 13.20
8 10.98 9.26 13.21
37 11.13 10.30 13.75
6 2437 52T 38 11.24 11.61 14.44 30.00
40 11.75 9.90 13.93
53 12.68 11.11 14.98
106T 54 1523 11.07 14,70
0 10.01 10.13 13.08
26T 4 10.66 9.55 13.15
8 9.02 10.06 12,58
37 11.24 10.77 14.02
10 2457 52T 38 1152 11742 14.48 30.00
40 16.25 9.85 13.06
53 12.24 11.75 15.01
—— 54 12.29 12.25 15.28
0 10.66 9.45 13.11
26T 4 10.37 10.17 13.28
8 9.57 10.55 13.10
37 11.87 10.04 14.06
e EEE 52T 38 11,55 11.24 14.41 30.00
40 9.95 10.91 13.47
53 12.18 11.32 14.78
106T 54 11,94 15,97 15.50
0 9.78 9.01 12.42
26T 4 10.08 9.83 12.97
8 9.98 10.62 13.32
37 9.91 8.56 12.30
12 2467 52T 38 10.79 10.95 13.88 30.00
40 9.46 9.69 12.59
53 9.87 9.43 12.67
e 54 8.91 9.82 12.40
0 4.31 413 7.23
26T 4 4.26 4.68 7.49
8 3.84 4.03 6.95
37 4.22 3.67 6.96
13 2472 52T 38 3.22 4.40 6.86 30.00
40 3.18 3.65 6.43
53 3.59 3.95 6.78
106T 54 351 4.10 6.83
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9.4. POWER SPECTRAL DENSITY

LIMITS
FCC §15.247 (e)

RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

IEST PROCEDURE

Power Spectral Density was performed utilizing the section8.4 under KDB558074 D01 15.247
Meas Guidance.
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RESULTS

9.4.1. 802.11b/g/n HT20 MODE TEST RESULTS

Calculation of Output PSD result

1. 1TX: Corr'd PSD = Meas PSD + Duty Cycle CF

2. 2TX: Total PSD = ANT1 Meas PSD + ANT2 Meas PSD + Duty Cycle CF

- SISO Mode

1 2412 1.35 1.12 1.35 1.12
6 2437 1.44 0.59 1.44 0.59

802.11b 11 2 462 1.11 1.01 1.11 1.01 8.00
12 2 467 -6.28 -5.49 -6.28 -5.49
13 2472 -11.68 -11.80 -11.68 -11.80

- MIMO Mode

1 2412 -3.80 -3.84 -0.70
6 2437 -3.10 -3.19 -0.02
10 2 457 -3.52 -3.75 -0.51

802.119 11 2 462 -5.63 -5.82 -2.60 8.00
12 2 467 -10.27 -9.45 -6.72
13 2472 -16.30 -15.33 -12.67
1 2412 -4.46 -4.01 -1.11
6 2437 -3.28 -3.71 -0.37

802.11n 10 2 457 -3.12 -4.68 -0.71

HT20 11 2 462 -5.70 -6.08 277 8.00

12 2 467 -10.50 -10.48 -7.37
13 2472 -16.68 -15.23 -12.77
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9.4.2. 802.11ax HE20 MODE TEST RESULTS

Included in Calculations of Corr’d Power
802.11ax HE20(26T) MIMO -| dB
802.11ax HE20(SU) MIMO 0.10 | dB

Duty Cycle CF

Calculation of Output PSD result
2TX : Total PSD = ANT1 Meas PSD + ANT2 Meas PSD + Duty Cycle CF

Meas PPSD I §
Frequenc RU Total Corr'd PPSD PSD Limit
CrEinE] [:\q/le] V| Tones | e Ahf:f mllOOdeTZ [dBM/100kHZ] | [dBm/3kHz]
0 -0.72 213 1.74
26T 4 -1.07 152 1.82
1 2412 8.00
8 -3.75 -1.45 0.66
su - -6.34 5.95 3.03
0 2.39 213 0.85
26T 4 -1.56 -1.99 1.34
6 2 437 8.00
8 -0.61 325 1.38
su - -5.43 5.70 245
0 -1.45 221 1.30
0 pust 26T 4 217 3.32 0.40 6.00
8 254 188 0.91
su - 5.60 -6.42 288
0 -1.98 242 0.92
26T 4 -1.04 227 1.50
11 2462 8 2.75 -0.89 1.39 8.00
su - -7.30 -8.29 -4.66
0 2.38 3.90 0.04
26T 4 -1.91 -1.90 121
12 2 467 8.00
8 2.18 175 115
su - -11.56 -11.56 -8.45
0 8.15 8.19 5.06
26T 4 811 8.02 -4.95
13 2472 8 8.7 855 530 8.00
SU - 17.37 -17.08 1411

Note. RBW 100kHz measurement data is lower than 8dBm/3kHz limit.
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9.4.3. PSD TEST PLOTS

DTS 2.4 GHz IEEE 802.11b mode

KepightSpactrm hnalis: - St S = = s KepightSpactrm hnalis: - St S = = s
AL | & [sea oo come T senseant AL A0 03:02:34 prsan 20,2021 AL | & [sea oo come T senseant AL A0 031514 Psan 20,2021
SAvg Type: RIS ‘M| R I SAvg Type: RIS TRCE] 335 8
PO Wide —»— Trig: FreeRun AvglHold: 100/00 TYPE[A ws PNO Wige - Trig: FreeRun AvglHold: 1001100 TIRE[A wi
IFGain:Low Anten: 30 dB DeTl* IFGain:Low Arten: 30 dB DTl
Mkr1 2.411 220 0 GHz Mkr1 2.411 424 0 GHz
19 deiciv_Ref 20.00 dBm 1.551 dBm 19 deiciv_Ref 20.00 dBm 1.115 dBm
00 00
0 0
0 0
200 200
" "
a0 a0
20 S— 20
e e
T T
Center 2.41200 GHz Span 30.00 MHz Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 KHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 KHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
Wepuight pecirom Analm - Swept 3h T Ry Spertnum Artlas Septon T
AL W [son rr | comer Senee T ALToH ATO 53,06 FTan 20, 2001 AL W [son b | comec Senee T ALToH ATO 515 34 P 3an 20, 2001
| vg Type: TRCE] 3§ | HAvg Type: RMS TRACE] 3 15 8
RO Wide —- Trig: Free Run AvglHold: 100100 TYPE| R e RO Wide - Trig: FresRun AvglHold: 100100 TIPE|R e
IFGain.ow Atten: oerl IFGain.ow Atten: oerl
Mkr1 2.437 630 0 GHz Mkr1 2.436 227 5 GHz
|ggeiciv__Ref 20.00 dBm 1.442 dBm |ggeiciv__Ref 20.00 dBm 0.581 dBm
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: . : ¢
o o
20 20
500 500
e e
" "
Center 2,43700 GHz Span 30.00 MHz Center 2,43700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
= p— = p—
Xepuant Spectram Ay - St 1 =)o Xepuant Spectram Ay - St 1 o) e
AL | R [so@ DC | CORSEC 1 senseamt ALIGH ATO 03:03:47 PMYan 20,2021 AL | R [so@ DC | CORSEC 1 senseamt ALIGH ATO 03:17:15 PMYan 20,2021
= TGl 35§ I va Type: RW TRCE] 35§
THO Wide —s— Trig: FreaRun AvglHold: 100100 mwz|a-. — RO Wide -  Trig: FreeRun AvglHold: 100100 TrPE[A e
IFGaind ow Atten: 30 dB Lals IFGaind ow Atten: 30 dB oerl®
Mkr1 2.461 323 5§ GHz Mkr1 2.462 672 0 GHz
[ggeicy_ Ref 20.00 dBm 1.113 dBm [ggeicy_ Ref 20.00 dBm 1.012 dBm
00 00
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20 20
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e e
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Center 2.46200 GHz Span 30.00 MHz Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts)
= ferarus = ferarus
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erah pectom A Saest S erah pectom A Saest S
AL % [soo o | comec | T senem ATG AD 30420 Fatian 20,2071 AL W [son b | comec e AT TS 9317 43 PW3an 30,3031
va Type: TRacE] 3 5 R TRace] 3 5
NG Wide —— Trig: FreeRun AvglHold: 100100 TYPEA W RO Wide —— Trig: FreeRun AvglHold: 100100 TYPE[A s
IFGaind ow Atten: 30 dB oeTl® IFGaind ow Atten: 30 dB oeTl®
Mkr1 2.466 239 5 GHz Mkr1 2.466 289 0 GHz
[ggeiciv_ Ref 20.00 dBm -6.282 dBm [ggeiciv_ Ref 20.00 dBm -5.493 dBm
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#Res BW 100 kHz #VBW 300 kHz* Sweep 2,667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2,667 ms (20001 pts)
= |5'ums = |5'ums
KepaghtSpectrom Anshees - Saeat 5 KepaghtSpectrom Anshees - Saeat 5 T ]
RL RE 500 DC CORREC__| | sense:nT] ALIGN AUTO 03:05:03 PMJan 20,2021 RL RE 500 DC CORREC__| | sense:nT] ALIGN AUTO 03:17:56 PMJan 20,2021
3 ThacE| 3456 wg Type: RMS TRACE] 34586
PNO: Wide -+~ Trig: FreeRun AvglHold: 100100 TYRER we: PNO:Wide —+— Trig: FreeRun AvglHold: 1001100 TYRE[A Wi
FGaini ow Anen: 305 verl 1FGoinLow Anen: 30 d5 oerl
Mkr1 2.472 673 5 GHz Mkr1 2.472 772 5 GHz
1ggicv_ Ref 2000 dBm -11.684 dBm 1ggicv_ Ref 2000 dBm -11.802 dBm
00 00
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#Res BW 100 KHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts) #Res BW 100 KHz #VBW 300 kHz" Sweep 2.667 ms (20001 pts)
- — - —
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DTS 2.4 GHz IEEE 802.110d mode

1 Channel

1 Channel

Ve S =1o| Ko o S =1o|
AL Rr son_Dbr | CORREC_ | [ sensenert ALTGH AUTD 03:10:38 PMan 20,3031 AL Rr son_Dbr | CORREC_ | ‘SEnsE-INT] ALTGH AUTD 03:18:31 PMlan 20,3031
#Avg Type: RS TRace[ -3 pe: R RG] st
RO Wide —s— Trig: FreeRun AvglHold: 100100 TYPE[A e RO Wide —+- Trig: Free Run AvglHold: 100100 TYPE[A Wiy
IFGaind ow Atten: 30 dB peTl2 IFGaind ow Atten: 30 dB perl=
Mkr1 2.407 879 5 GHz Mkr1 2.417 607 0 GHz
|ggeiciv__Ref 20.00 dBm -3.804 dBm |ggeiciv__Ref 20.00 dBm -3.844 dBm
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#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pis) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pis)
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AL R oo be | comec | e AT TS 031051 PHtian 20,2071 AL % [son b | comec | e AT TS 031543 Pitian 20,2071
#Avg Type: RIS A 35 7 #Avg Type: RIS TRacE][ 35 7
NG Wide —— Trig: FreeRun AvglHold: 100100 TYPEA W RO Wide —— Trig: FreeRun AvglHold: 1001100 TYPE[A wne
IFGaind ow Atten: 30 dB oeTl* IFGaind ow Atten: 30 dB oeTl*
Mkr1 2.443 240 0 GHz Mkr1 2.435 119 0 GHz
[ggeiciv_ Ref 20.00 dBm -3.104 dBm [ggeiciv_ Ref 20.00 dBm -3.186 dBm
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. i,
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e e
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Center 2,43700 GHz Span 30.00 MHz Center 2,43700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
= ramus = ramus
Keuigh Spectm Anelyze - oo Keyaight Spectrum Anelyzes - Swept S4 oo
RL RE 500 DC CORREC__| | sense:nT ALIGM ALTO 03:11:05 PMJan 20, 2021 RL RE EE CORREC__| | sense:nT ALIGN AUTO 03:18:54 PMJan 20, 2021
#Avg Type: RIS Trace g #Avg Type: RIS Trace] e
TNO-Wide —»- Trig: Fres Run AvglHold: 1001100 TYPE|A e TNO-Wide —»- Trig: Fres Run AvglHold: 1001100 TYPE|A e
IFGainLow Atten: 30 dB: el IFGain-Low Atten: 30 4B oerl®
Mkr1 2.451 987 0 GHz Mkr1 2.455 746 0 GHz
19 geiciv_Ref 20.00 dBm -3.518 dBm 19 geiciv_Ref 20.00 dBm -3.7561 dBm
00 00
a0 'Y : a0 61
VAN N\p I/ v V¥ i
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400 e 400 b iy
20 20
e e
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Center 2.45700 GHz Span 30.00 MHz Center 2.45700 GHz Span 30.00 MHz
#Res BW 100 KHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 KHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
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AL W seo oo | comwc | SensEaT ATG AD 031117 PW3an 30,3031 AL W seo oo | comwc | SensEaT ATG AD 93:19.07 PW3an 20,3031
#Avg Type: RIS Tace] 3 15 #Avg Type: RIS Trace] 3 5 8
PRGWilde ——  Trig: FreeRun AvglHold: 1001100 TIPELA e PRGWilde ——  Trig: FreeRun AvglHold: 100100 TIPELA e
1FGaint ow Atten: 30 4B oerl 1FGinLow Avten: 30 dB oeTl
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KepaghtSpectrum Ansliss - Sweat S0 KepaghtSpectrum Ansliss - Sweat S0
RL RE 500 DC CORREC__| | sense:nT] ALIGN AUTO RL RE 500 DC CORREC__| | sense:nT] ALIGH AUTO
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RO Wide - Trig: FreeRun AvglHold: 100400 RO Wide - Trig: FreeRun AvglHold: 100400
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RO Wide —+—  Trig: FreeRun AavglHold: 1001100 TYPE(A W TROlde s Trig: FreeRun AavglHold: 1001100
IFGain:Low Atten: 30 dB oeT|A - IFGain:Low Atten: 30 dB
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#Res BW 100 kHz #VBW 300 kHz" Sweep 2,667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz" Sweep 2,667 ms (20001 pts)
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DTS 2.4 GHz IEEE 802.11n HT20 mode

KeyightSpactrm hnaiis: - St S = = s KeyightSpactrm hnaiis: - St S = = s
AL | R [so@ Dr | CORAEC [ cenceamn) ALIGN AT 03:12:08 PHan 20, 2021 AL | RF_ [s0@ DC | CORREC [ censeanm LGN AT 03:22:53 PMan 20, 2021
| Avg Type: RIS ThRGEl 35 8 l Avg Type: RIS ThoGEl 35 8
PO Wide -»— Trig: FreeRun AvglHold: 100/00 TYPE[A we PNO Wige —»— Trig: FreeRun AvglHold: 1001100 TIRE[A wi
IFGain:Low Atten: 30 dB. oETl® IFGain:Low Atten: 30 dB oET|A
Mkr1 2.407 915 § GHz Mkr1 2.413 239 0 GHz
1o deiciv__Ref 20.00 dBm -4.459 dBm 1o deiciv__Ref 20.00 dBm -4.008 dBm
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#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
Rergh Spetnam ATRees - SaepSA =R Rergh Spetnam ATRees - SaepSA =R
AL | RF__ S0 DC | CORREC T semse-mer ALTGN ALTO 03:12-24 PM Tan 20, 2021 AL | RF__ S0 DC | CORREC T semse-mer ALTGN ALTO 03:3%.72 PM Tan 20, 2021
| wg Type: T 3455 | #Avg Type: RMS TRACE[] 2355 6
WO Wide —=— Trlg: Free Run AvglHold: 100100 mz‘am—-; NG Wide —— Trig: FreeRun AvglHold: 100100 TIPE|R e
IFGaind ow Atten: 30 dB oeT IFGaind ow Atten: 30 dB oeT
Mkr1 2.444 818 0 GHz Mkr1 2.435 749 0 GHz
19 iy Ref 20.00 dBm -3.278 dBm 19 iy Ref 20.00 dBm -3.705 dBm
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#Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.667 ms (20001 pts)
- — - —
Wepuight pectrom Analyzs - Fwept 3h T Ny Spertnum Aty Soept oA, T
AL ® [wo b cowe T s AT AT 5133 Ftian 20,2071 AL ® [wo b cowe T s At 3333 Ftian 20,2071
T va Type: TRCE] 35§ I #Avg Type: RS 3 e
WO Tide —— Trig: FreeRun AvglHold: 100100 TYRE|R W RO Wige —— Trig: FreeRun AvglHold: 100100 WE|J- W
IFGaind ow Atten: 30 dB oeTl® IFGaind ow Atten: 30 dB oeTl®
Mkr1 2.452 600 5 GHz Mkr1 2.451 378 0 GHz
[ggeiciv_ Ref 20.00 dBm -3.122 dBm [ggeiciv_ Ref 20.00 dBm -4.681 dBm
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= — = —
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#Avg Type: RS TRACE[T 2345 5 wg Type: RM TRECE] 3 5%
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1FGaint ow Atten: 30 4B oerl 1FGinLow Avten: 30 dB oeTl
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AL W [soa oo | comec | [ senseant ALlGH T AL W [soa oo | comec | [ senseant ALlGH T 03:24:20 PH2an 20, 2021
Vpe: g Type: RNS r'uu:’___ o
TNO:Wide —s—  Trig: FresRun AvglHold: 100/100 WO Wide - Trig: Free Run AvglHeld: 1001100 TYPE|A vy
IFGain:Low Atten: 30 dB oeT|A - IFGain:Low Atten: 30 dB oET|A N
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[3geid_ Ref 20.00 dBm -16.684 dBm [3geid_ Ref 20.00 dBm -15.233 dBm
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DTS 2.4 GHz IEEE 802.11ax HE20 mode
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